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EN-DC_39A_n41A / LTE 20MHz + NR 20MHz / BPSK 

Highest Band Edge / 1RB50 Channel Power < -13dBm Pass 

 

/ 

Highest Band Edge / 50RB0  Channel Power < -13dBm Pass 

 

/ 
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EN-DC_39A_n41A / LTE 20MHz + NR 20MHz / QPSK 

Lowest Band Edge / 1RB0 Channel Power < -13dBm Pass 

 

/ 

Lowest Band Edge / 50RB0  Channel Power < -13dBm Pass 
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EN-DC_39A_n41A / LTE 20MHz + NR 20MHz / QPSK 

Highest Band Edge / 1RB50 Channel Power < -13dBm Pass 

 

/ 

Highest Band Edge / 50RB0  Channel Power < -13dBm Pass 
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EN-DC_39A_n41A / LTE 20MHz + NR 60MHz / BPSK 

Lowest Band Edge / 1RB0 Channel Power < -13dBm Pass 

  

Lowest Band Edge / 162RB0  Channel Power < -13dBm Pass 

 

/ 
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EN-DC_39A_n41A / LTE 20MHz + NR 60MHz / BPSK 

Highest Band Edge / 1RB161 Channel Power < -10dBm Pass 

  

Highest Band Edge / 162RB0  Channel Power < -13dBm Pass 

 

/ 

  



 

 Sporton International (Shenzhen) Inc. Page Number : A252 of A405  

TEL : 86-755-8637-9589 Report Issued Date : Mar. 19, 2020 

FAX : 86-755-8637-9595 Report Version : Rev. 01 

FCC ID : 2ABZ2-EE007  

 

 

 FCC RF Test Report Report No. : FG9N2009-01F 

 

 

 

 

EN-DC_39A_n41A / LTE 20MHz + NR 60MHz / QPSK 

Lowest Band Edge / 1RB0 Channel Power < -13dBm Pass 

  

Lowest Band Edge / 162RB0  Channel Power < -13dBm Pass 

 

/ 
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EN-DC_39A_n41A / LTE 20MHz + NR 60MHz / QPSK 

Highest Band Edge / 1RB161 Channel Power < -10dBm Pass 

  

Highest Band Edge / 162RB0  Channel Power < -13dBm Pass 

 

/ 
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EN-DC_39A_n41A / LTE 20MHz + NR 100MHz / BPSK 

Lowest Band Edge / 1RB0 Channel Power < -13dBm Pass 

  

Lowest Band Edge / 270RB0  Channel Power < -13dBm Pass 

 

/ 
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EN-DC_39A_n41A / LTE 20MHz + NR 100MHz / BPSK 

Highest Band Edge / 1RB272 Channel Power < -13dBm Pass 

  

Highest Band Edge / 270RB0  Channel Power < -13dBm Pass 
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EN-DC_39A_n41A / LTE 20MHz + NR 100MHz / QPSK 

Lowest Band Edge / 1RB0 Channel Power < -13dBm Pass 

  

Lowest Band Edge / 270RB0  Channel Power < -13dBm Pass 

 

/ 
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EN-DC_39A_n41A / LTE 20MHz + NR 100MHz / QPSK 

Highest Band Edge / 1RB272 Channel Power < -10dBm Pass 

  

Highest Band Edge / 270RB0  Channel Power < -13dBm Pass 

 

/ 
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EN-DC_41A_n41A / LTE 20MHz + NR 20MHz / BPSK 

Lowest Band Edge / 1RB0 Channel Power < -13dBm Pass 

 

/ 

Lowest Band Edge / 50RB0  Narrow span < -25dBm Pass 
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EN-DC_41A_n41A / LTE 20MHz + NR 20MHz / BPSK 

Highest Band Edge / 1RB50 Channel Power < -13dBm Pass 

 

/ 

Highest Band Edge / 50RB0  Channel Power < -13dBm Pass 
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EN-DC_41A_n41A / LTE 20MHz + NR 20MHz / QPSK 

Lowest Band Edge / 1RB0 Channel Power < -13dBm Pass 

 

/ 

Lowest Band Edge / 50RB0 Channel Power < -13dBm Pass 
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EN-DC_41A_n41A / LTE 20MHz + NR 20MHz / QPSK 

Highest Band Edge / 1RB50 Channel Power < -13dBm Pass 

 

/ 

Highest Band Edge / 50RB0  Channel Power < -13dBm Pass 
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EN-DC_41A_n41A / LTE 20MHz + NR 60MHz / BPSK 

Lowest Band Edge / 1RB0 Channel Power < -13dBm Pass 

  

Lowest Band Edge / 162RB0  Channel Power < -13dBm Pass 

 

/ 

  



 

 Sporton International (Shenzhen) Inc. Page Number : A263 of A405  

TEL : 86-755-8637-9589 Report Issued Date : Mar. 19, 2020 

FAX : 86-755-8637-9595 Report Version : Rev. 01 

FCC ID : 2ABZ2-EE007  

 

 

 FCC RF Test Report Report No. : FG9N2009-01F 

 

 

 

 

EN-DC_41A_n41A / LTE 20MHz + NR 60MHz / BPSK 

Highest Band Edge / 1RB161 Channel Power < -10dBm Pass 

  

Highest Band Edge / 162RB0  Channel Power < -13dBm Pass 
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EN-DC_41A_n41A / LTE 20MHz + NR 60MHz / QPSK 

Lowest Band Edge / 1RB0 Channel Power < -13dBm Pass 

  

Lowest Band Edge / 162RB0  Channel Power < -13dBm Pass 
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 Sporton International (Shenzhen) Inc. Page Number : A265 of A405  

TEL : 86-755-8637-9589 Report Issued Date : Mar. 19, 2020 

FAX : 86-755-8637-9595 Report Version : Rev. 01 

FCC ID : 2ABZ2-EE007  

 

 

 FCC RF Test Report Report No. : FG9N2009-01F 

 

 

 

 

EN-DC_41A_n41A / LTE 20MHz + NR 60MHz / QPSK 

Highest Band Edge / 1RB161 Channel Power < -10dBm Pass 

  

Highest Band Edge / 162RB0  Channel Power < -13dBm Pass 
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EN-DC_41A_n41A / LTE 20MHz + NR 100MHz / BPSK 

Lowest Band Edge / 1RB0 Channel Power < -13dBm Pass 

  

Lowest Band Edge / 270RB0  Channel Power < -13dBm Pass 

 

/ 
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EN-DC_41A_n41A / LTE 20MHz + NR 100MHz / BPSK 

Highest Band Edge / 1RB272 Channel Power < -13dBm Pass 

 

/ 

Highest Band Edge / 270RB0  Channel Power < -13dBm Pass 
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EN-DC_41A_n41A / LTE 20MHz + NR 100MHz / QPSK 

Lowest Band Edge / 1RB0 Channel Power < -13dBm Pass 

  

Lowest Band Edge / 270RB0  Channel Power < -13dBm Pass 
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EN-DC_41A_n41A / LTE 20MHz + NR 100MHz / QPSK 

Highest Band Edge / 1RB272 Channel Power < -10dBm Pass 

  

Highest Band Edge / 270RB0  Channel Power < -13dBm Pass 
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EN-DC_(n)41AA / LTE 20MHz + NR 20MHz / BPSK 

Lowest Band Edge / 1RB0 Channel Power < -13dBm Pass 

 

/ 

Lowest Band Edge / 50RB0  Channel Power < -13dBm Pass 
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EN-DC_(n)41AA / LTE 20MHz + NR 20MHz / BPSK 

Highest Band Edge / 1RB50 Channel Power < -13dBm Pass 

 

/ 

Highest Band Edge / 50RB0  Channel Power < -13dBm Pass 
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EN-DC_(n)41AA / LTE 20MHz + NR 20MHz / QPSK 

Lowest Band Edge / 1RB0 Channel Power < -13dBm Pass 

 

/ 

Lowest Band Edge / 50RB0  Channel Power < -25dBm Pass 
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EN-DC_(n)41AA / LTE 20MHz + NR 20MHz / QPSK 

Highest Band Edge / 1RB50 Channel Power < -13dBm Pass 

 

/ 

Highest Band Edge / 50RB0  Channel Power < -13dBm Pass 
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 Sporton International (Shenzhen) Inc. Page Number : A274 of A405  

TEL : 86-755-8637-9589 Report Issued Date : Mar. 19, 2020 

FAX : 86-755-8637-9595 Report Version : Rev. 01 

FCC ID : 2ABZ2-EE007  

 

 

 FCC RF Test Report Report No. : FG9N2009-01F 

 

 

 

 

EN-DC_(n)41AA / LTE 20MHz + NR 60MHz / BPSK 

Lowest Band Edge / 1RB0 Channel Power < -13dBm Pass 

  

Lowest Band Edge / 162RB0  Channel Power < -13dBm Pass 

 

/ 
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EN-DC_(n)41AA / LTE 20MHz + NR 60MHz / BPSK 

Highest Band Edge / 1RB161 Channel Power < -13dBm Pass 

 

/ 

Highest Band Edge / 162RB0  Channel Power < -13dBm Pass 
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EN-DC_(n)41AA / LTE 20MHz + NR 60MHz / QPSK 

Lowest Band Edge / 1RB0 Channel Power < -13dBm Pass 

  

Lowest Band Edge / 162RB0  Channel Power < -13dBm Pass 
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EN-DC_(n)41AA / LTE 20MHz + NR 60MHz / QPSK 

Highest Band Edge / 1RB161 Channel Power < -13dBm Pass 

 

/ 

Highest Band Edge / 162RB0  Channel Power < -13dBm Pass 
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EN-DC_(n)41AA / LTE 20MHz + NR 100MHz / BPSK 

Lowest Band Edge / 1RB0 Channel Power < -13dBm Pass 

  

Lowest Band Edge / 270RB0  Channel Power < -13dBm Pass 

 

/ 

  



 

 Sporton International (Shenzhen) Inc. Page Number : A279 of A405  

TEL : 86-755-8637-9589 Report Issued Date : Mar. 19, 2020 

FAX : 86-755-8637-9595 Report Version : Rev. 01 

FCC ID : 2ABZ2-EE007  

 

 

 FCC RF Test Report Report No. : FG9N2009-01F 

 

 

 

 

EN-DC_(n)41AA / LTE 20MHz + NR 100MHz / BPSK 

Highest Band Edge / 1RB272 Channel Power < -10dBm Pass 

  

Highest Band Edge / 270RB0  Channel Power < -13dBm Pass 
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EN-DC_(n)41AA / LTE 20MHz + NR 100MHz / QPSK 

Lowest Band Edge / 1RB0 Channel Power < -13dBm Pass 

 

/ 

Lowest Band Edge / 270RB0  Channel Power < -13dBm Pass 
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EN-DC_(n)41AA / LTE 20MHz + NR 100MHz / QPSK 

Highest Band Edge / 1RB272 Channel Power < -13dBm Pass 

 

/ 

Highest Band Edge / 270RB0  Channel Power < -13dBm Pass 
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EN-DC_66A_n41A / LTE 20MHz + NR 20MHz / BPSK 

Lowest Band Edge / 1RB0 Channel Power < -13dBm Pass 

 

/ 

Lowest Band Edge / 50RB0  Channel Power < -13dBm Pass 
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EN-DC_66A_n41A / LTE 20MHz + NR 20MHz / BPSK 

Highest Band Edge / 1RB50 Channel Power < -13dBm Pass 

 

/ 

Highest Band Edge / 50RB0  Channel Power < -13dBm Pass 
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EN-DC_66A_n41A / LTE 20MHz + NR 20MHz / QPSK 

Lowest Band Edge / 1RB0 Channel Power < -13dBm Pass 

  

Lowest Band Edge / 50RB0  Channel Power < -13dBm Pass 
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EN-DC_66A_n41A / LTE 20MHz + NR 20MHz / QPSK 

Highest Band Edge / 1RB50 Channel Power < -13dBm Pass 

 

/ 

Highest Band Edge / 50RB0  Channel Power < -13dBm Pass 
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EN-DC_66A_n41A / LTE 20MHz + NR 60MHz / BPSK 

Lowest Band Edge / 1RB0 Channel Power < -13dBm Pass 

  

Lowest Band Edge / 162RB0  Channel Power < -13dBm Pass 
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EN-DC_66A_n41A / LTE 20MHz + NR 60MHz / BPSK 

Highest Band Edge / 1RB161 Channel Power < -10dBm Pass 

  

Highest Band Edge / 162RB0  Channel Power < -13dBm Pass 
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EN-DC_66A_n41A / LTE 20MHz + NR 60MHz / QPSK 

Lowest Band Edge / 1RB0 Channel Power < -13dBm Pass 

  

Lowest Band Edge / 162RB0  Channel Power < -13dBm Pass 
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EN-DC_66A_n41A / LTE 20MHz + NR 60MHz / QPSK 

Highest Band Edge / 1RB161 Channel Power < -10dBm Pass 

  

Highest Band Edge / 162RB0  Channel Power < -13dBm Pass 
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EN-DC_66A_n41A / LTE 20MHz + NR 100MHz / BPSK 

Lowest Band Edge / 1RB0 Channel Power < -13dBm Pass 

  

Lowest Band Edge / 270RB0  Channel Power < -13dBm Pass 
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EN-DC_66A_n41A / LTE 20MHz + NR 100MHz / BPSK 

Highest Band Edge / 1RB272 Channel Power < -10dBm Pass 

  

Highest Band Edge / 270RB0  Channel Power < -13dBm Pass 
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EN-DC_66A_n41A / LTE 20MHz + NR 100MHz / QPSK 

Lowest Band Edge / 1RB0 Channel Power < -13dBm Pass 

  

Lowest Band Edge / 270RB0  Channel Power < -13dBm Pass 
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EN-DC_66A_n41A / LTE 20MHz + NR 100MHz / QPSK 

Highest Band Edge / 1RB272 Channel Power < -10dBm Pass 

  

Highest Band Edge / 270RB0  Channel Power < -13dBm Pass 

 

/ 

  




